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MATERIAL TEST & INSPECTION CERTIFICATE

According to
DIN 50049 3.1/ EN 10204 3.1 {1 1S0 10474 3.1

CUSTOMER: FORGINGS FLANGES & FITTINGS INC.
PROJECT NAME: NA

LAY SUNGKWANG BEND CO,, LTD.(SKB)

1720, Songjeossg-Oong, Gangseo-Ku. Busan, Korez
TEL : 82-051-3300-450
FAX 1 82-059-3300-335

hp:iiwww skbend.com
PURCHASE ORDER NO. 171287 SPEC. FOR MATERIAL ASTWASME AISAZ4WPD-S OTATED CERTIRCATE NO. QCLPZD10061817
. PIT NO. NA SPEC. FOR INSPECTION. ASME 816.9 DATE OF ISSUE 2010.06.07
STARTING MATERIAL 1 STEEL PLATE SKBNO. 2010032408 VISUAL 3 DIMENSION SATISFACTORY
NQ. SEQAINEATEM NO DESCRIPTION 124 HEAT NO. MFG D NO. PORICODENAG NO
103 cAP 580 16 BWSMLS Black 10 $835388 $335388
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- MATERIAL MEETS THE REQUIREMENTS OF NACE MROT7S & 0103,

WE CERTIFY THIS MATERIAL HAS BEEN MANUFACTURED AND EXARINED IN ACCORDANCE WITH ALL.

- PEEX87/23/EC) REQUIREMENTS CF THE SPECIFICATION AND THE RESULTS OF ALL EXAMINATION ARE ACCEFTABLE.
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O WITNESSED BY : Q% DIV, SENJOR MANAGING DIRECTOR
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